
SPARE PARTS LIST
PAGE 1

MODEL NO. 800

ITEM PART NO. DESCRIPTION QTY NOTE
001 192877-8 Drill Chuck  S13   1
002 251460-1 #Laposfeju csavar M6x22 HP2032   1
003 323788-8 Tengely 800/N800, új   1
004 254011-9 Ék 4 254011-9   1
005 216002-8 Acélgolyó 4,8 216002-8   1
006 211206-7 Golyóscsapágy 6202LLB 211206-7   1
007 253070-0 Lapos Alátét 15 HP1030/HP1300S   1
008 253070-0 Lapos Alátét 15 HP1030/HP1300S   1
009 226495-1 Fogaskerék 62 NHP1300S/1030/80   1
010 321111-1 Átkapcsoló rúd HP1030/HP1300S   1
011 153120-0 Ütoszerkezet, komplett   1
012 232053-3 Laprugó 232053-3   1
013 414564-2 Átkapcsoló gomb 800   1
014 182356-4 Motorház-garnitúra (jobbos + b   1

INC. 29
016 651247-5 #Kapcsoló 11-12 NHP1300S/6310*   1
017 651478-6 Kapcsoló (jobbos+balos) VTX11*   1
018 665383-1 POWER SUPPLY CORD  1.0-2-2.0   1
019 685722-9 Szivacsgumi (cso) 4302C/3620   1
020 645173-8 Zajszuro kondenzátor   1
021 191962-4 Szénkefe CB-419 (CB-406, CB-40   1
022 686016-5 Szorítókapocs 6310   1
023 632083-8 Szénkefetartó-ház, komplett 63   1
024 633173-0 Állórész 220V 800   1
025 211023-5 Golyóscsapágy 607LB*   1
026 511943-6 Forgórész 220V 800   1

INC. 25,27,28
027 241844-1 FAN 52   1
028 211031-6 #Golyóscsapágy 608LLB   1
029 182356-4 Motorház-garnitúra (jobbos + b   1

INC. 14
030 911143-2 Trapézfeju csavar M4x22 911143   1
031 273499-4 GRIP 34   1
032 818057-5 Címke   1
033 421389-7 RUBBER RING   1
034 819064-1 MAKITA címke   1
035 911143-2 Trapézfeju csavar M4x22 911143   6
036 421389-7 RUBBER RING   1
A01 763432-9 CHUCK KEY  S13   1
A02 410102-8 KEY HOLDER   1
E02 687052-4 Kábel-feszültségmentesíto 6870   1
E04 911133-5 Trapézfeju csavar M4x18 911133   2



SERVICE DRAWING
PAGE 1

MODEL NO. 800


